
Rangeview Estates Development
Master Plan
Preliminary Review of Air Quality, Odour, Dust, Noise &
Vibration

Rangeview Landowners Group Inc.
c/o 8800 Dufferin Street, Suite 104
Vaughan, Ontario L4K 0C5

Prepared by:

SLR Consulting (Canada) Ltd.
100 Stone Road West, Suite 201, Guelph, ON  N1G 5L3

SLR Project No.: 241.30662.00001

September 27, 2023



Rangeview Landowners Group Inc.
Rangeview Estates Development Master Plan

September 27, 2023
SLR Project No.: 241.30662.00001

i

Statement of Limitations
This report has been prepared and the work referred to in this report has been undertaken by
SLR Consulting (Canada) Ltd. (SLR) for Rangeview Landowners Group Inc. hereafter referred
to as the “Client”. It is intended for the sole and exclusive use of the Client. The report has been
[...]
With 10-Minute Average Standards And Guidelines Under O. Reg. 419/05, September 2016
Ontario Ministry of the Environment, Conservation & Parks (MECP), 2013, Publication NPC-
300: Environmental Noise Guideline: Stationery and Transportation Sources – Approval and
Planning

Ontario Ministry of Municipal Affairs and Housing (MMAH, 2020). Provincial Policy Statement

Ontario Ministry of the Environment, Conservation & Parks (MECP, 2008), Technical Bulletin,
Standards Development Branch, Methodology For Modelling Assessments Of Contaminants
With 10-Minute Average Standards And Guidelines Under O. Reg. 419/05, April 2008.
Ontario Regulation 419/01 – Local Air Quality.

Region of Peel, 2022, G. E. Booth Wastewater Treatment Plant Annual Report.

Valcousitc, Lakeview Village Community Environmental Noise Feasibility Report, Dec 2020



Figures

Rangeview Estates Development Master Plan
Preliminary Review of Air Quality, Odour, Dust, Noise & Vibration

Rangeview Landowners Group Inc.

SLR Project No.: 241.30662.00001



SITE AND CONTEXT PLAN

RANGEVIEW MASTER PLAN– MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS GROUP INC. Scale: 1:8,000

Date: Sept.27, 2023

Project No.  241.30662.00001

Rev 0.0 Figure No.

1

METRESTrue North

Aerial Photography from Google Earth



CONCEPT PLAN

RANGEVIEW MASTER PLAN– MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS GROUP INC. Scale: n/a

Date: Sept.27, 2023

Project No.  241.30662.00001

Rev 0.0 Figure No.

2

METRESTrue North



Scale: n/a

Date: Sept.27, 2023

Project No. 241.30662.00001

Rev 0.0 Figure No.

3a

METRES

True North

EXCERPT FROM OFFICIAL
PLAN MAP
I:\cadd\Core

Maintenance\Landuse\Official
Plan\OP_2010\Working\LandUse\LandUs
e10_MOP_Appeals.dgn (mississauga.ca)

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.



Scale: n/a

Date: Sept.27, 2023

Project No. 241.30662.00001

Rev 0.0 Figure No.

3b

METRES

True North

EXCERPT FROM AREA ZONING
MAPS

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.

Project Site



Scale: 1: 18,290

Date: Sept.27, 2023

Project No. 241.30662.00001

Rev 0.0 Figure No.

4a

METRES

True North

GUIDELINE D-6 SEPARATION
DISTANCES TO 1000 M

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.

70 m Separation

300 m Separation

1000 m Separation

Aerial Photography from Google Earth



Scale: 1: 9,452

Date: Sept.27, 2023

Project No. 241.30662.00001

Rev 0.0 Figure No.

4b

METRES

True North

GUIDELINE D-6 SEPARATION
DISTANCES TO 300 M

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.

Aerial Photography from Google Earth

Facility with MECP Permit
(ECA/EASR)

Facility without MECP
Permit (ECA/EASR)

70 m Separation Distance

300 m Separation Distance

1. Autotex Service Centre
2. Krown Lakeshore and Ontario

Greenlight Motors
3. Ontario Auto Group
4. Rosewood Automotive
5. Armstrong World -

Plasterform

1

2

3

4

5



Scale: 1: 19,027

Date: Sept.27, 2023

Project No. 241.30662.00001

Rev 0.0 Figure No.

5

METRES

True North

GUIDELINE D-6 SEPARATION
DISTANCES – GE BOOTH

LAKESHORE WASTEWATER
FACILITY

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.

Aerial Photography from Google Earth

Facility with MECP Permit
(ECA/EASR)
Facility without MECP
Permit (ECA/EASR)

70 m Separation Distance

300 m Separation Distance

1000 m Separation
Distance

6. Arthur P Kennedy Lakeview
Water Treatment Plant

7. G.E. Booth Wastewater
Treatment Plant

7

6



Scale: n/a

Date: Sept.27, 2023

Project No.  241.30662.00001

Rev 0.0 Figure No.

6

METRES

True North

WIND FREQUENCY
DISTRIBUTION DIAGRAM

(WIND ROSE)
TORONTO LESTER B.

PEARSON INT’ L AIRPORT

RANGEVIEW MASTER PLAN–
MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS
GROUP INC.



AREAS OF POTENTIAL EXCESSES OF CLASS 1 AREA NOISE LIMITS /
AREAS REQUIRING FURTHER NOISE ANALYSIS

RANGEVIEW MASTER PLAN– MISSISSAUGA, ONTARIO

RANGEVIEW LANDOWNERS GROUP INC. Scale: n/a

Date: Sept.27, 2023

Project No.  241.30662.00001

Rev 0.0 Figure No.

7

METRESTrue North



Appendix A Industrial Information

Rangeview Estates Development Master Plan
Preliminary Review of Air Quality, Odour, Dust, Noise & Vibration

Rangeview Landowners Group Inc.

SLR Project No.: 241.30662.00001



Facility Address Type of 
Operation

Environmental 
Compliance Approval 

No.

Industry 
Class

Area of 
Influence 
Dist (m)

RMS
Actual 

Distance to 
Site (m)

Within 
A of I? Within RMS?

Arthur P Kennedy 
Water Treatment 
Plant

920 East Avenue Water 
Treatment II 300 70 10 Yes Yes

G. E. Booth 
Wastewater 
Treatment Plant

1300 Lakeshore 
Road E

Wastewater 
Treatment

4675-CAJSSL (2022)
9375-C4RKKZ (2021) III 1000 300 310 Yes -

Autotex Service 
Centre Ltd.

909 Lakeshore 
Road E

Car 
Repair/Service NA I 70 20 25 Yes -

Krown Lakeshore 1019 Lakeshore 
Road E

Rust Protection 
Services NA I 70 20 28 Yes -

Ontario Greenlight 
Motors

1019 Lakeshore 
Road E Car Sales NA I 70 20 28 Yes -

Ontario Auto Group 857 Lakeshore 
Road E Car Sales NA I 70 20 28 Yes -

Rosewood 
Automotive

827 Lakeshore 
Road E

Car 
Repair/Service NA I 70 20 25 Yes -

Assured Automotive - 
Imperial Lakeview

1104 Alexandra 
Avenue

Car 
Repair/Service 7338-7TBGVL (2009) II 300 70 335 - -

Armstrong World 
Industries - Plaster 
Form Inc.

1180 Lakeshore 
Road E

Decorative 
Architectural 
Systems 
Manufacturer

6327-A3ARJN (2015) II 300 70 150 Yes -

Cintube 1200 Lakeshore 
Road E

Custom Metal 
Fabrication/Ben
ding

NA II 300 70 305 - -

Bluebird Self Storage 1230 Lakeshore 
Road E Self Storage NA I 70 20 360 - -

Canadian Food for 
Children Warehouse

1258 Lakeshore 
Road E

Charity Food 
Warehouse NA I 70 20 455 - -

McKenna 
Warehouse & 
Distribution Centre

1260 Lakeshore 
Road E

Warehouse and 
Distribution 
Centre

NA I 70 20 480 - -

Sawmill Sid Inc. 1352 Lakeshore 
Road E

Portable 
Sawmilling and 
Wood 
Repurposing

NA II 300 70 740 - -

Coolican & Company 4-1299 St. Marys 
Avenue

Custom 
Furniture 
Manufacturer

NA II 300 70 700 - -

North Star 
Landscaping Inc.

1273 St. Marys 
Avenue

Landscaping 
Office and 
Equipment 
Storage Yard

NA II 300 70 605 - -

Avante Floors Inc. 1257 St. Marys 
Avenue

Flooring 
Manufacturer NA II 300 70 565 - -



Appendix B G. E. Booth Wastewater
Treatment Plant
Permits

Rangeview Estates Development Master Plan
Preliminary Review of Air Quality, Odour, Dust, Noise & Vibration

Rangeview Landowners Group Inc.

SLR Project No.: 241.30662.00001



Content Copy Of Original 
Ministry of the Environment, Conservation and Parks

Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 9375-C4RKKZ

Issue Date: October 15, 2021

The Regional Municipality of Peel
10 Peel Centre Dr,
Brampton, Ontario
L6T 4B9

Site Location:G.E. Booth (Lakeview) Wastewater Treatment Facility
1300 Lakeshore Rd East
Regional Municipality of Peel

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act , 
R.S.O. 1990, c. E. 19 (Environmental Protection Act) for approval of:

establishment/alteration/re-rating, usage and operation of existing municipal sewage 
works, for the treatment of sanitary sewage and disposal of effluent to Lake Ontario via 
a Sewage Treatment Plant (G.E. Booth) and Final Effluent disposal facilities as follows:

Classification of Collection System:  Separate Sanitary Sewer System

Classification of Sewage Treatment Plant: Secondary

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment 
Trains in Operation

Existing Works

Rated Capacity 518,000 m3/d
Influent, Imported Sewage and Processed Organic Waste

Receiving Location Types  
In Collection System Sanitary Sewage/Septage, Portable Toilet Waste, 

Leachate/Pretreated Leachate and Pretreated Industrial 
Wastewater

At Sewage Treatment Plant Dewatered biosolids cake from Clarkson WWTP

Proposed Works:

G.E. Booth Wastewater Treatment Plant

New Plant 1 (Average Daily Flow 80,000 m3/day)



Influent

primary inlet conduit adjacent to Plant 2 primary inlet conduit;•

Influent Flow Measurement

flow measurement device at the primary inlet conduit;•

Primary Treatment System

two (2) 65.5 m long x 19.5 m wide x 3.82 m SWD primary clarifiers, each equipped 
with sludge and scum removal mechanisms;

•

four (4) raw sludge pumps (one duty and one standby for each primary clarifier), 
each rated at 18 L/s at 30.3 TDH;

•

two (2) scum pumps (one duty and one standby), each rated at 9.3 L/s at 30.3 m 
TDH;

•

Secondary Treatment System

Biological Treatment

two (2) 81.2 m x 27.5 m x 5.9 m SWD two pass aeration tanks, each equipped 
with fine bubble aeration system;  

•

three (3) air blowers (two duty and one standby), each rated at 20,300 m3/hr•

Secondary Sedimentation

two (2) 90.2 m x 27.5 m x 3.9 m SWD secondary clarifiers, each equipped with 
sludge and scum removal mechanisms;

•

three (3) return activated sludge pumps (two duty and one standby), each rated at 
463 L/s at 7.0 m  TDH

•

four (4) waste activated sludge pumps (two duty and two standby), each rated at 
30.7 L/s at 10.0 m TDH

•

four (4) scum pumps (two duty and two standby), each rated at 10 L/s at 9.8 m;•

flow measurement device at the outlet of each secondary clarifier;•

Supplementary Treatment Systems

Phosphorus Removal



one (1) chemical metering assembly at 2,500 L/h capacity to discharge to Plant 3 
primary inlet conduits;

•

two (2) chemical metering assemblies at 750 L/h capacity each to discharge to 
each of the Plant 1 and Plant 2 primary inlet conduits;

•

one (1) chemical metering assembly at 2,500 L/h capacity to be shared standby;•

Polymer System

additional polymer dosing point at Plant 1 primary inlet conduit;•

Plant 2 (Average Daily Flow 80,000 m3/day)
two (2) new sludge and scum removal mechanisms;•

•

Plant 3 (Average Daily Flow derated from 398,000 to 358,000 
m3/day)

Existing Works:

G.E. Booth Wastewater Treatment Plant

Influent Sewers

one (1) 2,450 mm diameter and two (2) 2,140 mm x 1,680 mm inlet sewers from 
Lakeshore Road to the Preliminary Treatment System;

•

Preliminary Treatment System

Inlet Channel

two (2) 3,335 mm x 2,165 mm inlet channels to the screening facility;•

one (1) 3,600 mm x 2,765 mm bypass channel;•

Screening

six (6) mechanical screens, each with a Peak Instantaneous Flow •



Rate of 3,345 L/s;

six (6) screenings washer compactor units;•

Grit Removal

four (4) vortex grit removal units, each with a Peak Hourly Flow Rate 
of 15,291 m3/h;;

•

four (4) grit pumps each having a capacity of 32 L/s at 15 m TDH;•

two (2) grit classifier dewatering units;•

Discharge Channels

one (1) discharge channel with flow splitting gates to Plant 1 and 2;•

two (2) discharge channels with flow splitting gates to Plant 3;•

Influent Flow Measurement and Sampling Point

flow measurement device at the discharge channels;•

automatic composite sampler for Influent from the inlet channels of the 
preliminary treatment system;

•

Existing Plant 1 ( 40,000 m 3 /d  Average Daily Flow  )

Existing Plant 1 to be decommissioned  upon commissioning of new Plant 1

Primary Treatment System  (to be decommissioned)

four (4) 26.5 m x 4.9 m x 3.7 m SWD primary clarifiers, each equipped 
sludge and scum removal mechanisms;

•

two (2) raw sludge pumps, each rated at 15.7 L/s at 21 m TDH;•

one (1) scum pump rated at 9 L/s at 13.7 m TDH;•

Secondary Treatment Systems (to be decommissioned)



Biological Treatment

four (4) 43.9 m x 18.7 m x 4.2 m SWD three pass aeration tanks, each 
equipped with fine bubble aeration system;

•

three (3) air blowers (one standby), each rated at 56,000 m3/h 
supplying process air for Plant 1 and Plant 2;

•

Secondary Sedimentation

four (4) 26.5 m x 10.2 m x 3.7 m SWD secondary clarifiers, each 
equipped with sludge and scum removal mechanisms;

•

four (4) return activated sludge pumps (one standby), each rated at 
45.4 L/s at 8.5 m TDH;

•

one (1) waste activated sludge pump, rated at 17.4 L/s at 4.3 m TDH;•

one (1) scum pump, rated at 3.8 L/s at 10 m TDH;•

two (2) 31.7 m x 15.5 m x 3.7 m SWD secondary clarifiers, each 
equipped with sludge and scum removal mechanisms;

•

three (3) return activated sludge pumps (one standby), each rated at 
83.3 L/s at 6.4 m TDH;

•

one (1) waste activated sludge pump, rated at 14.4 L/s at 4.8 m TDH;•

one (1) scum pump, rated at 3.8 L/s at 12 m TDH;•

Plant 2 ( Average Daily Flow 80,000 m 3 /d )

Primary Treatment System

two (2) 65.2 m x 19.8 m x 3.7 m SWD primary clarifiers, each 
equipped sludge and scum removal mechanisms;

•

four (4) raw sludge pumps (two standby), each rated at 18.9 L/s at 
15.2 m TDH

•

two (2) scum pumps each rated at 3.8 L/s at 18.3 m TDH;•

Secondary Treatment Systems



Biological Treatment

four (4) 65.8 m x 24.6 m x 4.3 m SWD four pass aeration tanks, each 
equipped with fine bubble aeration system;

•

air blowers in common with Plant 1;•

Secondary Sedimentation

four (4) 42.7 m x 24 m x 3.7 m SWD secondary clarifiers, each 
equipped with sludge and scum removal mechanisms;

•

three (3) return activated sludge pumps, each rated at 650 L/s at 10.0 
m TDH;

•

two (2) waste activated sludge pumps, each rated at 106 L/s at 12.3 m 
TDH;

•

two (2) scum pumps, each rated at 3.8 L/s at 10 m TDH;•

Plant 3 (Average Daily Flow 358,000 m 3 /d)

Primary Treatment System

seven (7) 65.2 m x 19.8 m x 3.7 m SWD primary clarifiers, each 
equipped sludge and scum removal mechanisms;

•

fourteen (14) raw sludge pumps (one duty and one standby for each 
primary clarifier), three rated at 19.0 L/s at 18.3 m TDH each, three 
rated at 18.9 L/s at 24.5 m TDH each, four rated at 19.0 L/s at 19.0 m 
TDH each; and four rated 18.0 L/s at 24.4 m TDH;

•

eight (8) scum pumps (four duty, four standby), four rated at 3.8 L/s at 
18.3 m TDH , two rated at 3.8 L/s at 16.6 m TDH and two rated at 9.3 
L/s at 18 m TDH;

•

Secondary Treatment Systems

Biological Treatment



one (1) 131 m x 24.6 m x 4.6 m SWD four pass aeration tank with a 
79.0 m x 19.7 m two pass extension, equipped with fine bubble 
aeration system;

•

two (2) 131 m x 24.6 m x 4.6 m SWD four pass aeration tanks each 
with a 79.0 m x 25.3 m two pass extension, equipped with fine bubble 
aeration systems;

•

three (3) 131.7 m x 25.2 m x 4.6 m SWD two pass aeration tanks, 
each with a 82.5 m x 25.3 m two pass extension, equipped with fine 
bubble aeration systems;

•

five (5) air blowers (one standby), four rated at 56,000 m3/h each and 
one rated at 50,000 m3/h;

•

Secondary Sedimentation

one (1) 79.2 m x 23.8 m x 3.7 m SWD secondary clarifier and three (3) 
120 m x 22.6 m x 3.7 m SWD secondary clarifiers, each equipped with 
sludge and scum removal mechanisms;

•

six (6) return activated sludge pumps (two standby), two rated at 680 
L/s at 12.5 m TDH each, one rated at 650 L/s at 7.8 m TDH, three 
rated at 650 L/s at 6.2 m TDH each;

•

eight (8) waste activated sludge pumps, two rated at 127 L/s at 12.2 m 
TDH each, two rated at 5.6 L/s at 26 m TDH each, two rated at 30.7 
L/s at 7.3 m TDH each, two rated at 30.7 L/s at 9.1 m TDH each;

•

six (6) scum pumps, four rated at 3.5 L/s at 18.3 m TDH each, two 
rated at 3.5 L/s at 11.8 m TDH each;

•

two (2) 104 m x 26 m x 4.0 m SWD secondary clarifiers, each 
equipped with sludge and scum removal mechanisms;

•

three (3) return activated sludge pumps (one standby) each rated at 
650 L/s at 6.2 m TDH;

•

four (4) waste activated sludge pumps (two standby) each rated at 
40.0 L/s at 11.9 m TDH;

•

three (3) scum pumps (one standby) each rated at 4.1 L/s at 24.7 m 
TDH;

•

Supplementary Treatment Systems



Phosphorus Removal

eight (8) 46 m3 chemical storage tanks in two outdoor containment 
structures;

•

two (2) chemical metering assemblies at 2,500 L/h capacity each (as 
duty and mutual backup) to service the feed points at the preliminary 
treatment discharge channel and Plant 3 aeration tanks inlet and/or 
outlet;

•
